
 

FINAL 
Results of the  

Flint Surface Water Treatment Plant Evaluation  
 
 

April 25-28, 2016 
 

 
 

Prepared By 
Sleeping Giant Environmental Consultants, LLP 

 
 

For 
Eastern Research Group, Inc. (ERG) 

and 
U.S. Environmental Protection Agency 

Office of Civil Enforcement 
 



 

SITE VISIT INFORMATION 
 
Mailing Address: 
JoLisa McDay, Utilities Supervisor 
City of Flint Water Treatment Plant 
4500 North Dort HWY 
Flint, MI 48505 
 
City of Flint, MI, Water Treatment Plant Personnel: 
JoLisa McDay, Utilities Supervisor 
Brent Wright  
 
City of Flint, MI, City Personnel: 
Sylvester Jones, City Administrator 
Jody Lundquist, Chief Financial Officer-Budget Director 
Anthony Chubb, Deputy City Attorney 
[...]
separate distribution storage and pumping stations, and report on their ability to ensure 
maintenance of an adequate free chlorine residual throughout the distribution system. 
This issue will be briefly discussed in the design section. 
 
2 FSWTP EVALUATION PROTOCOL 
 
When evaluating the FSWTP’s capacity, SGEC focused on the relationships between 
four key areas critical to the success of surface water treatment plants. Those areas are: 
 

• Design 
• Operation 
• Maintenance 
• Administration 
 

SGEC assessed each of these four areas in terms of its impact on the performance of 
the plant and its ability to provide safe and reliable drinking water. The objective was to 
produce a prioritized list of factors that might be hindering or preventing the plant from 
achieving compliance. Finally, SGEC was to provide recommendations intended to help 
Flint managers, operators, and maintenance personnel achieve long-term compliance. 
 
3 FACILITY INFORMATION 
 
The FSWTP is a conventional filtration facility that includes three-stage tapered 
flocculation, sedimentation using lamella plates, and dual media (granular activated 
carbon [GAC] over sand) filtration followed by disinfection using free chlorine, with 
contact time provided by a 3.0 million gallon (MG) clearwell. The FSWTP also has a 
system to inject ozone, if needed, for disinfection or oxidation. Fluoride can be injected for 
control of dental caries and orthophosphate for corrosion control. Softening facilities are 
available, but were not evaluated as it was predetermined that softening will not be needed 
when treating KWA water. The plant has two flumes that will be used for bypassing the 
softening clarifiers. Therefore, maintenance of the softening facilities will not be necessary. 
There has been discussion of making trial runs using Flint River as a source while wasting 
treated water back to the river. SGEC has assumed that, for purposes of trial runs, 
softening would not be employed. 
 
Filter backwash is accomplished with a combination of air scour and water wash. The water 
for backwash is provided from the distribution system using distribution pressure. Spent 
filter backwash water and water that is filtered-to-waste can be recycled back to the head of 
the plant or discharged to the sanitary sewer. 



Evaluation of the Flint Surface Water Treatment Plant – April 25-28, 2016 
Conducted by Sleeping Giant Environmental Consultants, LLP  Page 2 

 
4 DESIGN 
 
4.1 Major Unit Process Evaluation 
The purpose of the major unit process evaluation is to determine if the plant’s major 
treatment processes (flocculation, sedimentation, filtration, and disinfection) have the 
appropriate size and configuration to treat the expected peak instantaneous flow while 
producing water that meets regulatory requirements. SGEC assumes that the peak 
instantaneous flow will be the flow rate necessary to produce the City of Flint’s maximum 
daily demand. This will be the maximum flow rate to which the unit processes are 
subjected and the hydraulic condition under which the treatment processes are likely to 
be the most vulnerable to the passage of microorganisms and pathogens. If the 
treatment processes are adequate at the peak instantaneous flow, the plant should be 
capable of providing the necessary effective barriers at lower flow rates. Per the FSWTP 
operators and managers, the plant is hydraulically incapable of handling more than 24 
million gallons per day (MGD). Fortunately, 24 MGD is estimated to exceed the City of 
Flint’s maximum daily demand. 
 
The major unit process evaluation does not include a detailed assessment of the 
condition of the facility’s existing mechanical equipment and controls or the operational 
practices. SGEC assumes the mechanical equipment and controls can be repaired or 
replaced, minor improvements can be made, and process control procedures 
implemented to enable compliance over a shorter term and with expenditures that would 
be expected to be less than replacing unit processes. Performance limitations caused by 
mechanical equipment or operational practices, when identified by SGEC, are 
addressed as issues that may limit the plant’s performance and are presented with 
recommendations for addressing them later in this report. 
 
It is important to note that, when the plant is first put back in service, the City will 
continue to be served with treated water from Detroit. Water treated by the FSWTP will 
be dechlorinated and wasted back to the river. Currently, the plant’s wastewater 
handling facilities are not adequate for simultaneously wasting filtered water and spent 
filter backwash water. Facilities for this purpose must be in place before plant startup. 
This work will take planning, engineering design, and will likely require review and 
permitting by the Michigan Department of Environmental Quality (MDEQ). 
 
4.1.1 Performance Potential Graph  
The major unit process evaluation was based on the FSWTP treating KWA raw water 
and the limited information provided to SGEC regarding the KWA raw water quality. 
Each of the major unit processes (flocculation, sedimentation, filtration, and disinfection) 
was assessed by comparing its rated treatment capability against the peak 
instantaneous flow the plant is capable of producing. The processes were evaluated 
individually and the ratings assume that all units are operating simultaneously (i.e., none 
are out of service). The capacities determined in this assessment may differ from those 
approved by the MDEQ, as some regulatory agencies rate facilities based on one or 
more units being out of service for maintenance. Results of the evaluation are shown as 
a Performance Potential Graph (Figure 1) in which the major unit processes are 
indicated by the labels on the left side of the graph (y-axis) and the capacity of each in 
MGD by the length of the bar (x-axis). The expected peak instantaneous flow is 
represented by the red dashed vertical line at 24 MGD.  
 



Evaluation of the Flint Surface Water Treatment Plant – April 25-28, 2016 
Conducted by Sleeping Giant Environmental Consultants, LLP  Page 3 

Thus, the horizontal bars of the graph represent the projected capability of each unit 
process to produce finished water that meets regulatory requirements. The unit process 
capabilities were estimated based on each unit’s physical size and configuration, 
SGEC’s experience with similar processes, generally accepted industry and regulatory 
design standards, and, to a limited extent, the plant’s past performance using a more 
challenging raw water source (the Flint River).  
 
KWA raw water quality data were requested, but not made available to SGEC. However, 
it is reportedly lower in turbidity (1-5 nephelometric turbidity units [NTU]), significantly 
more stable, and lower in total organic carbon (TOC) than the Flint River source. 
Capacities of major unit processes are, to a large extent, determined by the quality of the 
raw water to be treated. Therefore, if the KWA water ultimately has high turbidity spikes 
and/or significant levels of total organic carbon, the FSWTP’s capabilities would need to 
be reevaluated.  
 
The shortest bar (sedimentation) likely represents the major unit process that potentially 
most limits the plant’s compliance capability. However, sedimentation is unlikely to be a 
limiting factor unless the turbidity and/or TOC of the KWA water are much greater than 
expected.  
 
As shown by the graph (and the criteria and assumptions listed below), the plant is 
judged to have the capacity to meet regulatory requirements. The criteria and 
assumptions used to assess each major unit process are outlined in the notes below the 
performance potential graph and described in more detail in the following text. 
 

 
Figure 1 – FSWTP Performance Potential Graph 

Assumptions: 
1. Flocculation 

• Rating based on ≥ 30 minutes of hydraulic detention time through three 
stages with variable speed mixers and temperatures as low as 0.5 °C 

2. Sedimentation 
• Rating established at 4 gallons per minute per square foot (gpm/ft2) of the 

projected horizontal area of the plates 
• Raw water with turbidity < 10 NTU and low TOC 

30

36

25

37

0 5 10 15 20 25 30 35 40
MGDU

ni
t P

ro
ce

ss
es

FSWTP Performance Potential Graph
April 2016

Peak Instantaneous 
Flow (24 MGD)



Evaluation of the Flint Surface Water Treatment Plant – April 25-28, 2016 
Conducted by Sleeping Giant Environmental Consultants, LLP  Page 4 

3. Filtration 
• Rated at 3 gpm/ft2 (if media were to be changed out to typical 

sand/anthracite dual media, SGEC would rate the filters at 4 gpm/ft2) 
4. Disinfection 

• ≥ 1.5 milligrams per liter (mg/L) free chlorine at the end of the contact 
time 

• pH ≤ 7.5 
• Water temperature ≥ 0.5 °C 
• Post filtration chlorination in 3 MG clearwell 

o Water level at low alarm (11 feet [ft]) 
o Baffling factor of 0.28 (per MDEQ sanitary survey) 

 
4.1.2 Flocculation  
Flocculation is accomplished in three stages; turbine mixers are used in each stage.  
The intensity of the mixing in each stage can be adjusted to control the type of floc 
formed and sent to the sedimentation basins. Assuming the need for 30 minutes of 
hydraulic detention time, the flocculators should be capable of operating satisfactorily at 
37 MGD, or more than 150 percent of the peak instantaneous flow. 
 
4.1.3 Sedimentation  
The first removal barrier in the treatment plant is accomplished by sedimentation. The 
FSWTP’s sedimentation is provided by three parallel basins. When treating Flint River 
water using ferric chloride at sufficient concentrations for enhanced coagulation, there 
were problems with sediment removal from the basins. Operators reported this problem 
was primarily a result of the inability to fully open sludge wasting valves. A larger air 
compressor has subsequently been installed, which operators confirmed solved the 
problem. Based on the limited information provided on the KWA water, raw water 
turbidities are expected to be lower and, because of the expected low TOC 
concentrations, enhanced coagulation should not be needed. Therefore, significantly 
less sludge will be produced and the sedimentation basins can be rated higher than they 
would be if the plan were to continue use of the Flint River. 
 
Each basin contains four 71 ft long by 5 ft wide plate settler units, providing a total 
projected horizontal area of 4,260 square feet (ft2). At SGEC’s rating of 4.0 gpm/ft2, the 
sedimentation basins should be able to treat up to 25 MGD. The sedimentation basins 
will not limit the FSWTP’s performance when treating KWA water.  
 
4.1.4 Filtration  
Filtration is the plant’s final physical barrier to accomplish particle removal. Typical 
anthracite over sand dual media filters, with proper pre-treatment, should be capable of 
achieving compliance at surface loading rates of 4.0 gpm/ft2 and sometimes as high as 
6.0 gpm/ft2. However, the original dual anthracite and sand media have been changed 
out and the filters now have 18 inches of GAC over 12 inches of sand. The GAC was 
installed to reduce disinfection byproduct precursors and its capacity is probably 
exhausted. The KWA water is expected to have very low levels of disinfection byproduct 
precursors, so reducing their level via GAC is not expected to be necessary. However, 
GAC can remove turbidity even when its adsorptive capacity has been exhausted. 
 
SGEC was provided with some information on the GAC that indicates an effective size of 
0.55-0.75 millimeters (mm) and a uniformity coefficient of 1.9. The original anthracite 
reportedly had an effective size of 1.0-1.2 mm and a uniformity coefficient of ≤ 1.6. Thus, 
the GAC is comprised of smaller particles with a wider range of sizes. This could result 
in fines at the filter surface causing shorter filter runs. However, the operators did not 



Evaluation of the Flint Surface Water Treatment Plant – April 25-28, 2016 
Conducted by Sleeping Giant Environmental Consultants, LLP  Page 5 

report any problems with short filter runs and, in fact, indicated that filter runs ranged 
from 24 to 50 hours. Ultimately, SGEC conservatively rated the filters at 3.0 gpm/ft2 
resulting in a filtration capacity of 36 MGD. It should be noted that the filters could meet 
the peak instantaneous flow of 24 MGD when operating at 2.0 gpm/ft2 and, with change-
out to sand and anthracite (typical of dual media filters), surface loading rates of 4.0 
gpm/ft2 and higher could be achieved. The filters are not expected to limit the FSWTP’s 
performance. 
 
The filters are backwashed with a combination of water and air scour, which is the 
standard of the industry for effective media cleaning and minimizing wasted water. The 
backwash water is provided through a single connection to the distribution system. The 
distribution pressure is reduced by a control valve and the backwash water flow rate is 
controlled by rate control valves at the filter. It was noted during the initial tour of the 
plant that there is no backflow protection on the backwash water feed line. This is a low 
risk cross-connection between the distribution system and unchlorinated filtered water. 
 
4.1.5 Disinfection  
Disinfection provides the final barrier against pathogens by inactivating microbial 
contaminants that escape the removal processes provided by sedimentation and 
filtration. The disinfection process was assessed based on the USEPA Surface Water 
Treatment Rule requirements for 3-log removal and/or inactivation of Giardia cysts, and 
4-log removal and/or inactivation of viruses. The regulatory agency determines how 
much credit is to be granted for removal of cysts and viruses by sedimentation and 
filtration. The remainder of the requirements must then be met by disinfection. Adequacy 
of disinfection is determined by multiplying the disinfectant concentration (C) in mg/L by 
the time (T) in minutes that the water is in contact with the disinfectant. The product of 
this calculation is called “CT” and is measured in milligram▪minutes per liter (mg▪min/L). 
The level of CT required for inactivation of cysts and viruses is determined by the water 
temperature, pH, contact time in minutes, and the free chlorine residual at the end of the 
contact time.  
 
The Guidance Manual for Compliance with the Filtration and Disinfection Requirements 
for Public Water Systems Using Surface Water Sources, 1991 edition, points out that 
well-operated conventional treatment plants can be expected to achieve at least 2.5-log 
removal of Giardia cysts. Therefore, SGEC assumes that the FSWTP will receive credit 
for 2.5-log removal of Giardia lamblia cysts2 and 2.0-log for viruses; the remaining 0.5-
log for Giardia lamblia and 2.0-log for viruses must be achieved through inactivation by 
meeting specified CT requirements. When free chlorine is used as the disinfectant, the 
controlling factor is the requirement for inactivation of 0.5-log Giardia cysts because they 
are more difficult to inactivate than are viruses. Therefore, the FSWTP’s disinfection 
capability is based on the CT requirements for inactivation of 0.5-log Giardia lamblia 
cysts. 
 
For purposes of the FSWTP evaluation, near worst-case conditions were used to 
evaluate the FSWTP’s disinfection capacity. First, it was assumed that the water pH 
would be no greater than 7.5. Second, the temperature was assumed to be 0.5 °C. 
Third, the free chlorine residual was assumed to be at least 1.5 mg/L after contact time 
in the 3.0 MG clearwell. Fourth, the water level in the clearwell was assumed to be at the 
low water alarm level of 11 ft. Finally, a baffling factor of 0.28 was used, based on a 
disinfectant tracer study discussed in a 2013 sanitary survey report. Under these 

                                                
2 Information on the log removal credit provided by MDEQ was not provided. 



Evaluation of the Flint Surface Water Treatment Plant – April 25-28, 2016 
Conducted by Sleeping Giant Environmental Consultants, LLP  Page 6 